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PACKAGE LEAFLET: INFORMATION FOR THE PATIENT 
 
 

Name of the medicinal product 
 
 
 
 

Boxed text 

DIAOPTIM  MR 60 mg, modified-release scored tablet 
Gliclazide 

 
Read all of this leaflet carefully before you start taking this medicine because it contains important 
information for you. 
•   Keep this leaflet. You may need to read it again. 
•   If you have any further questions, if you are in any doubt, ask your doctor or pharmacist. 
• This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if 

their symptoms are the same as yours. 
• If any of the side effects get serious, or if you notice any side effects not listed in this leaflet, please tell 

your doctor or pharmacist. See section 4. 
 

What is in this leaflet: 
 

1.   What DIAOPTIM  MR 60 mg, modified-release scored tablet is and what it is used for 
2.   What you need to know before you take DIAOPTIM  MR 60 mg, modified-release scored tablet 
3.   How to take DIAOPTIM  MR 60 mg, modified-release scored tablet 
4.   Possible side effects 
5.   How to store DIAOPTIM  MR 60 mg, modified-release scored tablet 
6.   Contents of the pack and other information 

 
1. WHAT DIAOPTIM  MR 60 mg, modified-release scored tablet IS AND WHAT IT IS USED FOR 

 

Pharmacotherapeutic group: sulfonylureas - ATC code: A10BB09 
 

DIAOPTIM  MR 60 mg, modified-release scored tablet is a medicine that reduces blood sugar levels (oral 
antidiabetic medicine belonging to the sulfonylurea group). 
DIAOPTIM  MR 60 mg, modified-release scored tablet is used in a certain form of diabetes (type 2 diabetes 
mellitus) in adults, when diet, exercise and weight loss alone do not have an adequate effect on keeping 
blood sugar at the correct level. 
You must talk to your doctor if you do not feel any improvement or if you feel worse. 

 
2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE DIAOPTIM  MR 60 mg, modified-release 

scored tablet 
 

Do not take DIAOPTIM  MR 60 mg, modified-release scored tablet: 
 
• if you are allergic to gliclazide or any of the other ingredients of this medicine (listed in section 6), or to 

other medicines of the same group (sulfonylureas), or to other related medicines (hypoglycaemic 
sulfonamides); 

•    if you have insulin-dependent diabetes (type 1); 
• if you have ketone bodies and sugar in your urine (this may mean you have diabetic keto-acidosis), a 

diabetic pre-coma or coma; 
•    if you have severe kidney or liver disease; 
•    if you are taking medicines to treat fungal infections (miconazole, see Section “Other medicines and 

DIAOPTIM  MR 60 mg, modified-release scored tablet”); 
•    if you are breastfeeding (see Section “Pregnancy and breastfeeding”). 
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Warnings and precautions 

 
Talk to your doctor or pharmacist before taking DIAOPTIM  MR 60 mg, modified-release scored tablet. 
You should observe the treatment plan prescribed by your doctor to achieve proper blood sugar levels. This 
means, apart from regular tablet intake, you observe the dietary regimen, have physical exercise and, where 
necessary, reduce weight. 
During gliclazide treatment, regular monitoring of your blood (and possibly urine) sugar level and also your 
glycated haemoglobin (HbA1c) is necessary. 
In the first few weeks of treatment the risk of having reduced blood sugar levels (hypoglycaemia) may be 
increased. So particularly close medical monitoring is necessary. 
Low blood sugar (hypoglycaemia) may occur: 
•    if you take meals irregularly or skip meals altogether, 
•    if you are fasting, 
•    if you are malnourished, 
•    if you change your diet, 
•    if you increase your physical activity and carbohydrate intake does not match this increase, 
•    if you drink alcohol, especially in combination with skipped meals, 
•    if you take other medicines or natural remedies at the same time, 
•    if you take too high doses of gliclazide, 
• if you suffer from particular hormone-induced disorders (functional disorders of the thyroid gland, of 

the pituitary gland or adrenal cortex), 
•    if your kidney function or liver function is severely decreased. 

 
If you have low blood sugar you may have the following symptoms: 

 

Headache, intense hunger, nausea, vomiting, weariness, sleep disorders, restlessness, aggressiveness, poor 
concentration, reduced alertness and reaction time, depression, confusion, speech or visual disorders, tremor, 
sensory disturbances, vertigo, and feeling of helplessness. 

 

The following signs and symptoms may also occur: sweating, clammy skin, anxiety, fast or irregular 
heartbeat, high blood pressure, sudden strong pain in the chest that may radiate into nearby areas (angina 
pectoris). 

 

If blood sugar levels continue to drop you may suffer from considerable confusion (delirium), develop 
convulsions, lose self-control, your breathing may be shallow and your heart beat slowed down, you may 
become unconscious. 

 

In most cases the symptoms of low blood sugar vanish very quickly when you consume some form of sugar, 
e.g. glucose tablets, sugar cubes, sweet juice, sweetened tea. 

 

You should therefore always carry some form of sugar with you (glucose tablets, sugar cubes). Remember 
that artificial sweeteners are not effective. Please contact your doctor or the nearest hospital if taking sugar 
does not help or if the symptoms recur. 

 

Symptoms of low blood sugar may be absent, less obvious or develop very slowly or you are not aware in 
time that your blood sugar level has dropped. This may happen if you are an elderly patient taking certain 
medicines (e.g. those acting on the central nervous system and beta blockers). 

 

If you are in stress-situations (e.g. accidents, surgical operations, fever etc.) your doctor may temporarily 
switch you to insulin therapy. 

 

Symptoms of high blood sugar (hyperglycaemia) may occur when gliclazide has not yet sufficiently reduced 
the blood sugar, when you have not complied with the treatment plan prescribed by your doctor, if you are 
taking   St.   John’s   Wort   (Hypericum   perforatum)  preparations   (see   section   “Other   medicines   and 
DIAOPTIM  MR 60 mg, modified-release scored tablet) or in special stress situations. These may include 
thirst, frequent urination, dry mouth, dry itchy skin, skin infections and reduced performance. 

 

If these symptoms occur, you must contact your doctor or pharmacist. 
Disturbances in blood glucose, including hypoglycaemia and hyperglycaemia, have been reported when 
DIAOPTIM  MR 60 mg is prescribed at the same time as antibiotics medicines called 
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fluoroquinolones, especially in elderly patients. In this case, your doctor will remind you the importance of 
monitoring your blood glucose. 

 

If  you  have  a  family  history  or  know  you  have  the  hereditary  condition  of  glucose-6-phosphate 
dehydrogenase (G6PD) deficiency (abnormality of red blood cells), lowering of the haemoglobin level and 
breakdown of red blood cells (haemolytic anaemia) can occur. 

 

The use of this medicinal product is not recommended in patients with rare hereditary problems of galactose 
intolerance, the Lapp lactase deficiency or glucose-galactose malabsorption. 

 
Children 

 

DIAOPTIM  MR 60 mg, modified-release scored tablet is not recommended for use in children due to a lack 
of data. 

 
Other medicines and DIAOPTIM  MR 60 mg, modified-release scored tablet 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. 
The blood sugar lowering effect of gliclazide may be strengthened and signs of low blood sugar levels may 
occur when one of the following medicines is taken: 

 
•    other medicines used to treat high blood sugar (oral antidiabetics, GLP-1 receptor agonists or insulin), 
•    antibiotics (e.g. sulfonamides, clarithromycin), 
• medicines to treat high blood pressure or heart failure (beta blockers, ACE inhibitors such as captopril 

or enalapril), 
•    medicines to treat fungal infections (miconazole, fluconazole), 
•    medicines to treat ulcers in the stomach or duodenum (H2 receptor antagonists), 
•    medicines to treat depression (monoamine oxidase inhibitors), 
•    painkillers or antirheumatics (phenylbutazone, ibuprofen), 
•    medicines containing alcohol. 

 
The blood glucose lowering effect of gliclazide may be weakened and raised blood sugar levels may occur 
when one of the following medicines is taken: 

 
•    medicines to treat disorders of the central nervous system (chlorpromazine), 
•    medicines reducing inflammation (corticosteroids), 
•    medicines to treat asthma or used during labour (intravenous salbutamol, ritodrine and terbutaline), 
•    medicines to treat breast disorders, heavy menstrual bleeding and endometriosis (danazol), 
•    Saint John’s Wort (Hypericum perforatum) preparations. 

 
Disturbances in blood glucose, including hypoglycaemia and hyperglycaemia, have been reported when 
DIAOPTIM  MR 60 mg is prescribed at the same time as antibiotics medicines called fluoroquinolones, 
especially in elderly patients. 
DIAOPTIM  MR 60 mg, modified-release scored tablet may increase the effects of medicines which reduce 
blood clotting (e.g. warfarin). 
Consult your doctor before you start taking another medicinal product. If you go into hospital tell the 
medical staff you are taking DIAOPTIM  MR 60 mg, modified-release scored tablet. 

 

 
DIAOPTIM  MR 60 mg, modified-release scored tablet with food, drink and alcohol 
DIAOPTIM  MR 60 mg, modified-release scored tablet can be taken with food and non-alcoholic drinks. 
Drinking alcohol is not recommended as it can alter the control of your diabetes in an unpredictable manner. 
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Fertility, pregnancy and lactation 
DIAOPTIM R MR 60 mg, modified-release scored tablet is not recommended for use during pregnancy. If 
you are pregnant or breastfeeding, think you may be pregnant or are planning to have a baby while taking this 
medicine, consult your doctor or your pharmacist before you start taking this medicine. 
You must not take DIAOPTIM  MR 60 mg, modified-release scored tablet while you are breastfeeding. 

 
Driving and using machines 
Your ability to concentrate or react may be impaired if your blood sugar is too low (hypoglycaemia), or too 
high (hyperglycaemia) or if you develop visual problems as a result of such conditions. Bear in mind that 
you could endanger yourself or others (e.g. when driving a car or using machines). 
Please ask your doctor whether you can drive a car if you: 
•   have frequent episodes of low blood sugar (hypoglycaemia), 
•   have few or no warning signals of low blood sugar (hypoglycaemia). 

 
DIAOPTIM  MR 60 mg, modified-release scored tablet contains lactose. 
If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before 
taking this medicinal product. 

 
 

3. HOW TO TAKE DIAOPTIM  MR 60 mg, modified-release scored tablet 
 

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your doctor or 
pharmacist if you are not sure. 
The dose is determined by the doctor, depending on your blood and possibly urine sugar levels. 
Change in external factors (e.g. weight reduction, change in life style, stress) or improvements in the blood 
sugar control may require changed gliclazide doses. 
The recommended dose is half to two tablets (maximum 120 mg) in a single intake at breakfast time. This 
depends on the response to treatment. The tablet can be divided in equal halves. 
DIAOPTIM  MR 60 mg, modified-release scored tablet is taken orally. Tablets should be swallowed with a 
glass of water at breakfast time (and preferably at the same time each day). The half tablet or the tablet(s) 
should be swallowed in one time. The tablets shouldn’t be crushed or chewed. Always eat a meal after taking 
tablet(s). If a combination therapy of DIAOPTIM  MR 60 mg, modified-release scored tablet with metformin, 
an alpha glucosidase inhibitor, a thiazolidinedione, a dipeptidyl peptidase-4 inhibitor, a GLP-1 receptor 
agonist or insulin is initiated, your doctor will determine the proper dose of each medicine individually for 
you. 
If you notice that your blood sugar levels are high although you are taking the medicine as prescribed, you 
should contact your doctor or pharmacist. 

 
If you take more DIAOPTIM  MR 60 mg, modified-release scored tablet than you should: 
If you take too many tablets, contact your doctor or the nearest hospital Accident & Emergency department 
immediately. 
The signs of overdose are those of low blood sugar (hypoglycaemia) described in Section 2. The symptoms 
can be helped by taking sugar (4 to 6 lumps) or sugary drinks straight away, followed by a substantial snack 
or meal. 
If the patient is unconscious, immediately inform a doctor and call the emergency services. 
The same should be done if somebody, e.g. a child, has taken the product unintentionally. Unconscious 
patients must not be given food or drink. 
It should be ensured that there is always a pre-informed person that can call a doctor in case of emergency. 

 
If you forget to take DIAOPTIM  MR 60 mg, modified-release scored tablet: 
It is important to take your medicine every day as regular treatment works better. 
However, if you forget to take a dose of DIAOPTIM  MR 60 mg, take the next dose at the usual time. Do not 
take a double dose to make up for a forgotten dose. 
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If you stop taking DIAOPTIM  MR 60 mg, modified-release scored tablet: 
As the treatment for diabetes is usually life long, you should discuss with your doctor before stopping this 
medicinal product. Stopping could cause high blood sugar (hyperglycaemia) which increases the risk of 
developing complications of diabetes. 
If you have any further questions on the use of this product, ask your doctor or pharmacist. 

 
 

4. POSSIBLE SIDE EFFECTS 
Like all medicines, this medicine can cause side effects, although not everybody gets them. 
The most commonly observed side effect is low blood sugar (hypoglycaemia). For symptoms and signs see 
Section “Warnings and precautions”). 
If left untreated these symptoms could progress to drowsiness, loss of consciousness or possibly coma. 
If an episode of low blood sugar is severe or prolonged, even if it is temporarily controlled by eating sugar, 
you should seek immediate medical attention. 

 

 
Liver disorders 
There have been isolated reports of abnormal liver function, which can cause yellow skin and eyes. If you 
get this, see your doctor immediately. The symptoms generally disappear if the medicine is stopped. Your 
doctor will decide whether to stop your treatment. 

 
Skin disorders 
Skin reactions such as rash, redness, itching, hives, angioedema (rapid swelling of tissues such as eyelids, 
face, lips, mouth, tongue or throat that may result in breathing difficulty) have been reported. The rash may 
progress to widespread blistering or peeling of the skin. 
Signs of severe reactions of hypersensitivity (DRESS) have been  reported exceptionally:  starting with 
influenza symptoms and rash on the face, followed by a widespread rash and high temperature. 

 
Blood disorders 
Decrease in the number of cells in the blood (e.g. platelets, red and white blood cells) which may cause 
paleness, prolonged bleeding, bruising, sore throat and fever have been reported. These symptoms usually 
vanish when the treatment is discontinued. 

 
Digestive disorders 
Abdominal pain, nausea, vomiting, indigestion, diarrhoea, and constipation. These effects are reduced when 
DIAOPTIM  MR 60 mg, modified-release scored tablet is taken with a meal as recommended. 

 
Eye disorders 
Your vision may be affected for a short time especially at the start of treatment. This effect is due to changes 
in blood sugar levels. 
As for other sulfonylureas, the following adverse events have been observed: cases of severe changes in the 
number of blood cells and allergic inflammation of the wall of blood vessels, reduction in blood sodium 
(hyponatraemia), symptoms of liver impairment (e. g. jaundice) which in most cases disappear after 
withdrawal of the sulfonylurea, but may lead to life-threatening liver failure in isolated cases. 

 
Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effect not listed 
in this leaflet. You can also report side effects directly via the national reporting system. 
By reporting side effects, you can help provide more information on the safety of this medicine. 
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Saudi Arabia: 
 
 
 
 
 
 
 

 
 
o Other GCC States: 
Please contact the relevant competent authority. 
 
5. HOW TO STORE DIAOPTIM  MR 60 mg, modified-release scored tablet 

 

Keep this medicine out of the sight and reach of children. 
Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date refers 
to the last day of that month. 
Store below 30°C. 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 
away medicines you no longer use. These measures will help protect the environment. 

 

6. CONTENTS OF THE PACK AND OTHER INFORMATION  

What DIAOPTIM  MR 60 mg, modified-release scored tablet contains 
•The active substance is: gliclazide. 
Each tablet contains 60 mg of gliclazide in a modified-release formulation. 
•The other ingredients are: lactose monohydrate, maltodextrin, hypromellose, magnesium stearate, 
anhydrous colloidal silica. 

 
 

What DIAOPTIM  MR 60 mg, modified-release scored tablet looks like and contents of the pack 
DIAOPTIM  MR 60 mg is a white oblong modified-release tablet, scored and engraved ‘DIA 60’ on both 
faces. 
The tablets are available in cartons of 10, 30 or 60 tablets. 
Not all pack sizes may be marketed. 

 
 

 
Marketing Authorisation Holder 
AJA Pharmaceutical Industries Co. Ltd 
G Floor, Zone C2, The Business Gate, Cordoba 
Riyadh, Saudi Arabia 
Tel: +966 11 268 7900 
 
Manufacturer 
LES LABORATOIRES SERVIER INDUSTRIE 
905 ROUTE DE SARAN 
45520 GIDY - FRANCE 

 
 
 
 
 
 
 
 
 
 
 
 

-   The National Pharmacovigilance and Drug Safety Centre (NPC) 
o Fax: +966-11-205-7662 
o Call NPC at +966-11-2038222, Exts: 2317-2356-2353-2354-2334-2340. 
o Toll free phone: 8002490000 
o E-mail: npc.drug@sfda.gov.sa  
o Website: www.sfda.gov.sa/npc  
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This leaflet was last revised in 03/2019 
 
 
 
 This is a Medicament 
• Medicament is a product which affects your health and its consumption contrary to 

instructions is dangerous for you. 
• Follow strictly the doctor's prescription, the method of use and the instructions of the 

pharmacist who sold the medicament. 
• The doctor and the pharmacist are the experts in medicines, their benefits and risks. 
• Do not by yourself interrupt the period of treatment prescribed for you. 
• Do not repeat the same prescription without consulting your doctor. 
• Keep all medicaments out of reach of children.  
 
Council of Arab Health Ministers Union of Arab Pharmacists 
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 معلومات للمریضنشرة العبوة: 

 معـدلّــة التــحریــر أقراص ملجم ٦۰ دیا اوبتیم
  غلیكلازاید

 
 

 .توي على معلومات ھامة من أجلكفھي تح ھذه النشرة بعنایة قبل البدء بتناول ھذا الدواءمجمل اقرأ 
 احتفظ بھذه النشرة. فقد تحتاج لقراءتھا ثانیة. -
 افیة، فاسأل طبیبك أو الصیدلاني.إذا كانت لدیك أي أسئلة إض -
مات ھي نفس علا علامات مرضھملو كانت . لا تعطھ للآخرین، فقد یسبب لھم الضرر حتى وأنت فقط لقد وُصف ھذا الدواء لك -

  مرضك.
ي ھذه فھا لم یرد ذكرة محتملآثار جانبیة ظھور أي تحدث إلى طبیبك أو الصیدلاني. ھذا یشمل  - أصبت بأي تأثیرات جانبیة إذا -

 .٤راجع القسم  النشرة.
 

 في ھذه النشرة:ما الذي یوجد 
 ولماذا یستعمل معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیمما ھو . ۱
 معدلّة التحریر أقراص ملجم ٦۰ دیا اوبتیمقبل أن تتناول ما الذي یجب أن تعرفھ . ۲
 رمعدلّة التحری أقراص ،ملجم ٦۰ دیا اوبتیم . كیف تتناول۳
 . الآثار الجانبیة المتوقعة٤
  معدلّة التحریر أقراص ،ملجم ٦۰ دیا اوبتیم. كیفیة حفظ ٥
 أخرى  معلوماتمحتویات العبوة و. ٦

 
 ولماذا یستعمل معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیمھو ما . ۱

م ول عن طریق الفلدم (عامل مضاد للسكري یتنامعدلاّت السكر في ا یخفّضھو دواء  معدلّة التحریر أقراص ،ملجم ٦۰ دیا اوبتیم
 وینتمي لمجموعة السلفونیل یوریا).

) لدى الأشخاص لسكريامن  الثاني مطداء السكري (النمعینّ من ع ونفي معالجة  معدلّة التحریر أقراص ، ملجم ٦۰ دیا اوبتیمیستعمل 
لى للمحافظة ع یر كافٍ تأث للحصول علىلوحدھا  غیر كافیة ص الوزنوإنقا البالغین، في حال كانت الحمیة الغذائیة والتمارین البدنیة

 .المناسبالمستوى في الدم سكر 
 

 معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیمقبل أن تتناول ما الذي یجب أن تعرفھ . ۲
 

 معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیملا تستعمل 
 الأخرى لتحریرمعدلّة ا أقراص ،ملجم ٦۰ دیا اوبتیمأو أي من مكونات ،یكلازایدالغلي من الحساسیة تجاه إذا كنت تعان 

الأدویة  هتجاوریا)، أو تجاه الأدویة الأخرى التابعة لنفس المجموعة الدوائیة (أي السلفونیل ی )، أو٦ (المذكورة في القسم 
 )،السكر في الدم معدلّل الأخرى ذات الصلة (السلفونامیدات الخافضة

  من السكري)، الأول مطالنالسكري المعتمد على الأنسولین (كنت تعاني من إذا 
 غماءا قبل الإ)، وفي حال مالسكري الكیتونيبالحماض أنك مصاب قد یعني ھذا سكر في بولك (الو في حال وجود الكیتونات 

 الإغماء السكري،السكري، و
  أو كبدي شدید، كلويإذا كنت تعاني من مرض 
 ٦۰ وبتیمادیا و خرىالأدویة قسم "الأأنظر إلى ( )(مثل المیكونازول الإلتھابات الفطریةّ ل أدویة لعلاجتتناو في حال كنت 

 ،") معدلّة التحریر أقراص ،ملجم
  الحمل والإرضاع" قسملدى المرأة المرضع (أنظري إلى".( 

 
 

 تحذیرات واحتیاطات
  ة التحریر.معدلّ أقراص ،ملجم ٦۰ دیا اوبتیمتحدث إلى طبیبك قبل تناول 

ي بأنھ م. وھذا یعني الدللسكر ف خطة العلاجیة التي وضعھا الطبیب بغیة الوصول إلى معدلاّت مناسبةیجب أن تراعي الالتزام التام بال
زم إذا ل وزنك صتنقة، وأن غذائیّة، والقیام بالتمارین البدنیّ ال أن تراقب حمیتك، یجب علیك الدواء أقراصالانتظام بتناول  علاوة عن

 .الأمر
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ل معدّ مراقبة  رتعتبما ك)، أیضا في البول وربما( بانتظام السكر في الدم یجب مراقبة معدلّ الغلیكلازایدمادة بواسطة  أثناء العلاج
 أمرا ضروریا. (glycated haemoglobin HbA1c) الھیموغلوبین السكريّ 

 
 .وریةضر ة الدقیقةراقبة الطبیّ الملھذا السبب تعتبر السكر في الدم.  معدلّ ھبوطإمكانیة  تزدادقد العلاج الأسابیع القلیلة الأولى من في 

 
 التالیة: الحالاتفي  قد ینخفض معدلّ السكر في الدم

 الوجبات، وجبات الطعام في مواعید غیر منتظمة أو في حال إھمال تناولكنت تإذا 
 في حال الصیام، •
 تغذیة،في حال سوء ال •
 یّة،الغذائ تغییر حمیتك في حال •
ض ھذا الجھد بتناول المقدار الكافي من المواد المحتویة  •  شویات،النلى عفي حال إزدیاد النشاط البدني دون أن یعوَّ
 وجبات الطعام،مع إھمال إذا ترافق في حال شرب الكحول، وخاصة  •
 نفس الوقت،ستعمال أدویة أخرى أو علاجات طبیعیّة في في حال ا •
 ،الغلیكلازایدن جدا م عالیة جرعات في حال أخذ •
 لكظر)،اقشر في  ، أوالغدةّ النخامیة في الغدةّ الدرقیّة، أو في (اضطراب وظیفيمعینّ ھرموني  اضطرابإن كنت تشكو من  •
 .لويالكالشدید في الأداء الوظیفي الكبدي أو  في حال القصور •

 
 تعرضت لنقص معدلّ السكر في الدم، فقد تصاب بالأعراض التالیة: إذا

التفاعل،  ة وبطءع شدید، غثیان، قيء، تعب شدید، اضطراب النوم، تململ، مزاج عدائي، ضعف في التركیز، تراجع الیقظصُداع، جو
 رابات حسیّة، دوار، شعور بالعجز.إضطالرؤیة، رجفان،  عدم وضوح اضطراب في الكلام أو فيإكتئاب، ارتباك، 

ضغط فاع قلب، إرتضربات ال عدم انتظام ع أوارس، قلق، تجلد رطبعرّق، الأعراض التالیة: تالعلامات ور أن تظھأیضاً  من الممكن
 المناطق المجاورة (الذبحة الصدریّة). في ینتشرفي الصدر قد مفاجئ ، ألم شدید الدم

 
وقد یصبح ، رة على النفسوتصاب بالاختلاج، فقدان السیط، )ھذیان( تعاني من ارتباك شدید، فقد بالانخفاض سكر الدممعدلّ ستمرّ ا إذا

 الوعي. وقد تغیب عنضربات القلب،  سطحیا وتتباطأ التنفس
 

 ت السكر،، مكعباالسكر مثل أقراص(بعض أنواع السكر  بسرعة بمجرّد تناول الدمتختفي أعراض نقص سكر ، معظم الحالاتفي 
 .)الشاي المحلىّأو ، المحلىّ عصیر الفاكھة

 ً  .(أقراص السكر، مكعبات السكر)السكربعض أنواع  لذا یجب علیك أن تحمل دائما
 و إذا تكررتل السكر أالة. الرجاء الاتصال بطبیبك، أو بأقرب مستشفى إذا لم یساعد تناوغیر فعّ  ةالإصطناعیأن المحلـیّات  تذكّر

 الأعراض.
 

لدم لدیك عدلّ سكر امأن ببطء شدید أو قد لا تدرك تتطوّر  أو قدقلیلة الوضوح، موجودة أو  غیر تكون أعراض نقص السكر في الدم قد
الجھاز  لىعي تعمل (مثل الأدویة الت معینّة بعض المتقدمّین بالسن والذین یأخذون أدویة أخرىدى وھذا ما قد یحدث لقد انخفض. 

 بیتا). والأدویة المعروفة باسم حاصراتالعصبي المركزي 
 ر طبیبكفقد یقر ...)إلخ ارتفاع درجة حرارة الجسم،أو  عملیّة جراحیّة،الخضوع ل، أو يمرور (حادث كربضیق وكنت في حالة  إذا

 بدلاً عن ھذا العلاج. امؤقت ك الأنسولینإعطاء
 

، أو في شكل كافٍ في الدم ب السكر من تخفیض معدلّ الغلیكلازاید عدم تمكنقد تظھر أعراض إرتفاع معدلّ السكر في الدم في حال 
وب العرن المثق -حنا نبتة القدیس یوأو إذا كنت تتناول مستحضرات ، الطبیبوضعھا  ام بالخطة العلاجیة التيعدم الالتزام التحال 

قد تشمل ھذه . كربفي حالات معینة من الضیق وال أو، )معدلّة التحریر أقراص ،ملجم ٦۰ دیا اوبتیمو(راجع قسم الأدویة الأخرى 
راض، فیجب ھذه الأع إذا حدثت .خمولجلدیّة،  وعدوى لتھابات، إالتبول المتكرر، جفاف الفم، الجلد الجاف والحاكّ ظمأ، ال الأعراض

 .أو الصیدلاني علیك الإتصال بالطبیب
 

قت مع فس الوفي ن غلیكلازایدقد یحدث اضطراب معدلّ سكر الدم (انخفاض معدلّ سكر الدم وارتفاع معدلّ سكر الدم) عند وصف 
ذه الحالة، . في ھسمى الفلوروكینولون، وخاصة لدى المرضى كبار السنالأدویة التي تنتمي إلى مجموعة المضادات الحیویة التى ت

 مراقبة معدلّ سكر الدم لدیك.سیذكرك طبیبك بأھمیة 
 

، (G6PD)ز یدیھایدروجین-وسفاتف-٦-غلوكوز إنزیمنقص ل الحالة الوراثیة تشكو منتعرف أنك كنت  أو لدیك تاریخ عائلي، كان إذا
لرجاء ا لالي).(فقر دم إنح اءالكریات الحمر تحللو لھیموغلوبینا معدلاّتد یحدث إنخفاض في في الكریات الحمر)، فق (أي خلل

 الاتصال بطبیبك قبل تناول ھذا الدواء.
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 نظرا لعدم توفّر البیانات الكافیة. للأطفالمعدلّة التحریر  أقراص ملجم ٦۰ دیا اوبتیمبإعطاء  وصىلا ی

 
 معدلّة التحریر أقراص، مملج ٦۰ دیا اوبتیم الأدویة الأخرى و

 
 .ىأو قد تتناول أي أدویة أخرطبیبك أو الصیدلاني إذا كنت تتناول حالیا أو تناولت مؤخّراً أبلغ  

 ویة التالیة:الأدأحد  عند تناول الدم سكر، وقد تظھر أعراض نقص معدلّ السكر في الدمل المخفّض الغلیكلازایدتأثیر مادة  قد یزداد
 

ذ عن طریق لتي تؤخا فضة لمعدلّ السكر في الدمخمالالأدویة معدلّ سكر الدم (رتفاع لمستعملة في علاج ادویة الأخرى االأ •
 ین)،والأنسولأ )(GLP-1 ۱-الببتیدات المشابھة للغلوكاغون  مستقبلات مثبطات، الفم

ي علاج فة المستعملالأدویة  )، clarithromycin، الكلاریثرومیسین sulfonamideالسلفونامیدالمضادات الحیویة ( •
أو  captopril مثل كابتوبریل الدم المرتفع أو قصور القلب (حاصرات بیتا، مثبطات الأنزیم المحول للأنجیوتنسینضغط 

 ،)enalaprilإینالابریل 
 )،fluconazole، فلوكونازول miconazoleلإلتھابات الفطریة (میكونازول دویة المستعملة لعلاج االأ •
 )،H2مضادات مستقبلات الھستامین( في علاج قرحة المعدة أو الإثني عشري الأدویة المستعملة •
 )،أحادي الأمین كسیدازأُ الاكتئاب (مثبطات الأدویة المستعملة في علاج  •
 ).ibuprofen، إیبوبروفین phenylbutazoneبوتازون  (فینیل المسكّنات ومضادات الروماتیزم •
 الأدویة المحتویة على الكحول. •

 
 یة:دویة التالالأ ول أحدوتظھر أعراض ارتفاع السكر في الدم عند تنا في تخفیض معدلّ السكر في الدم الغلیكلازایدص تأثیر یتناقوقد 

 
 )،chlorpromazineالأدویة المستعملة في علاج إضطرابات الجھاز العصبي المركزي (كلوربرومازین  •
 )،corticosteroids اتدكورتیكوستیرویمضادات الإلتھاب (ال •
یتودرین رعبر الورید،  salbutamol(سالبوتامول أو المستعملة أثناء المخاض  الأدویة المستعملة في علاج الربو •

ritodrine تربوتالین ،terbutaline.( 
 م)نة الرحالغزیر، والإندومتریوسیس (انتباذ بطا الشھري اضطرابات الثدي، أو النزفالأدویة المستعملة في علاج  •

 ،)danazol(دانازول 
 .Hypericum perforatumلمثقوب العرن ا -مستحضرات نبتة القدیس یوحنا  •

 
ت وعة المضادالى مجمقد یحدث اضطراب معدلّ سكر الدم (انخفاض معدلّ سكر الدم وارتفاع معدلّ سكر الدم) عند تناول دواء ینتمي إ

 وخاصة لدى المرضى كبار السن.  ،ملجم ٦۰ دیا اوبتیمالحیویة التى تسمى الفلوروكینولون في نفس الوقت مع 
 

 ).warfarinل وارفارین ر الدم (مثفعالیةّ الأدویة المضادة لتخثّ من معدلّة التحریرأن یزید  أقراص ،ملجم ٦۰ دیا اوبتیمكما یمكن ل
 

ي بأنك لحقل الطبي افعلیك بإعلام العاملین فالمستشفى إلى دخلت  مستحضر دوائي آخر. وإذاأي  قبل المباشرة بتناول كطبیباستشر 
 .معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیم تتناول

 
 والكحول الشراب ،مع الطعام معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیم

 مع الطعام والشراب الخالي من الكحول. معدلّة التحریر  أقراص ،ملجم ٦۰ دیا اوبتیمیمكن تناول 
 عھا.حدوث تبدلاّت في معدلاّت سكّر الدم بطریقة لا یمكن توق یؤدي إلىأن  لا ینُصح بشرب الكحول لأن ھذا یمكنھ

 
 الحمل والإرضاع

ت أو كن ،ین بأنك حاملكنت تشكّ ، أو إذا كنت حاملاأثناء فترة الحمل. معدلّة التحریر  أقراص ،ملجم ٦۰ دیا اوبتیملا یوصى بتناول 
 .تناول ھذا الدواءفاطلبي نصیحة طبیبك قبل  ،تخططین للحمل

 
 أثناء فترة الإرضاع.معدلّة التحریر  أقراص، ملجم ٦۰ دیا اوبتیملا یجوز أخذ 

 
 قیادة السیارات واستعمال الآلیات

ؤیة نتیجة شاكل في الرت من مقد تتأثر القدرة على التركیز أو التفاعل إذا كان معدلّ سكر الدم منخفضا جدا، أو مرتفعا جدا أو إذا عانی
 .)مثلا اتالآلی ت كھذه.  ضع في اعتبارك أنك قد تعرّض حیاتك وحیاة الآخرین للخطر (أثناء قیادة السیاّرة أو استعماللحالا
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 :إذا كنتالرجاء أن تسأل طبیبك إن كان بإمكانك أن تقود السیاّرة 
 أعراض نقص السكر في الدم، تكررتشكو من  •
 .أو إذا كانت ھذه العلامات قلیلة نقص السكر في الدملا تلاحظ وجود علامات منذرة ب •
 

  على سكر الحلیب. معدلّة التحریر أقراص، ملجم ٦۰ دیا اوبتیمیحتوي 
 دواء.ھذا ال تناولفإن سبق وأعلمك طبیبك بأنك مصاب بعدم تحمّل بعض أنواع السكاكر، فعلیك بالاتصال بالطبیب قبل 

 
 

 حریرمعدلّة الت أقراص ،ملجم ٦۰ دیا اوبتیم. كیف تتناول ۳
 

 الجرعة
بك أو طبی استشر . وفي حال الشكأو الصیدلانيبالطریقة التي وصفھا لك طبیبك ملتزما تماما  ھذا الدواءاحرص دوما على تناول 

 الصیدلاني. 
 

 السكر في البول.ت السكر في الدم وربما معدلاّت طبیبك ھو الذي یحدد الجرعة المناسبة لك استناداً لمعدلاّ
 كرى معدلاّت سلسیطرة علا تحسّن فيال)، أو ن الوزن، تغییر نمط الحیاة، التوترالعوامل الخارجیة (فقدافي تبدلاّت لا حدوثقد یتطلب 

 .الغلیكلازاید جرعةضرورة تعدیل  الدم،
 

مع  دفعة واحدة ) یتم تناولھاملجم ۱۲۰(الحد الأقصى  قرصینو واحد قرصنصف  التي یوصى بتناولھا بینالیومیة تتراوح الجرعة 
 إلى نصفین متساویین. القرصیمكن تقسیم  جسمك مع العلاج.ویعتمد تحدید الجرعة على تجاوب وجبة الإفطار. 

 
قت وكأس من الماء  ) معقراص(الأ القرصیجب أن تبتلع ھو دواء یؤُخذ عن طریق الفم. معدلّة التحریر  أقراص ،ملجم ٦۰ دیا اوبتیم

ً في ا ھا أو عدم مضغ ) كاملة. یجبقراص(الأ القرصأو  القرصیجب أن تبتلع نصف  .لوقت ذاتھ)الإفطار (ویسُتحسن أخذھا یومیاّ
 سحقھا.

 ).قراص(الأ القرصعلیك دائماً بتناول وجبة الطعام فوراً بعد أخذ 
 

وسیداز لفاغلوكأأو مثبطات  ،المتفورمینمع معدلّة التحریر  أقراص ،ملجم ٦۰ دیا اوبتیم من إذا تم البدء بتنفیذ علاج مشترك
alphaglucosidase inhibitor ناھضات مستقبلات الببتیدات المشابھة  ، أو٤ –ثیازولیدین دیون، أو مثبطات دایببتیدیل ببتیداز ، أو

 .سب وضعك الخاصبة من كل دواء بما ینایحدد الجرعة المناسسھو الذي  نسولین، فإن طبیبكالإ ، أو۱-للغلوكاغون 
 

و أ صال بطبیبكك الاتلدم لدیك مرتفعة على الرغم من تناول الدواء بالطریقة التي وصف بھا، فیجب علیإذا لاحظت أن معدلاّت سكر ا
 . الصیدلاني

 
 معدلّة التحریر  أقراص ،ملجم ٦۰ دیا اوبتیمأكثر مما یجب من  تناولفي حال 

  .قرب مستشفىي أقسم الحوادث والطوارئ فأو بك، طبیبتصل فوراً با، فقراصعددا كبیرا من الأ تناولتإن 
بتناول  لأعراضاویمكن تخفیف . ۲في القسم  تصفوُ التي  ھي علامات نقص سكر الدمتناول جرعة زائدة من ھذا الدواء إن علامات 
لوعي ا لمریض فاقدكان ال إذا. تتبعھ وجبة صغیرة أو وجبة كاملةعلى الفور، أو شراب محلىّ  من السكر) مكعبات ٦و ٤السكر (بین 

 ،)كطفل مثلاً (حتیاطات بالنسبة لأي شخص، وتؤخذ نفس الاوالطوارئ. دعاء خدمات الإسعاف ستواعلى الفور طبیب الم إعلایجب ف
 لوعي.الفاقد لشخص للطعام أو شراب ویحظّر إعطاء أيّ . إذا كان قد تناول الدواء عن طریق الخطأ

 .ئفي حالات الطوار لإتصّال بالطبیبكنھ ایم وملمّ بالحالة الأمرب التأكد دائماً من وجود شخص مطـلّع على یج
 
  معدلّة التحریر أقراص ،ملجم ٦۰ دیا اوبتیمجرعة  عن تناولفي حال سھوت  

 .بطریقة أفضل الدواء بصورة منتظمة كل یوم في موعده المحددّ كي یعطي مفعولھ من الھام جداً تناول
وقتھا  لتالیة فيالجرعة ا ، علیك أن تتناولمعدلّة التحریر أقراص ،ملجم ٦۰ دیا اوبتیم إحدى جرعات إذا سھوت عن تناولولكن، 
 .تتناول جرعة مضاعفة للتعویض عن الجرعة التي نسیتھالا . العادي

 
 معدلّة التحریر أقراص ،ملجم ٦۰ دیا اوبتیمفي حال توقفّت عن أخذ  

التوقفّ دي قد یؤ. ائيھذا المستحضر الدو تناول ف عنقبل التوقّ ك طبیبعلیك باستشارة فالسكري علاج طویل المدى،  أن علاج داء بما
 .السكريداء ث مضاعفات ومما یرفع إمكانیة حد السكر في الدم إلى إرتفاع معدلّعن العلاج 

 
  ، أو الصیدلاني.تعمال ھذا المستحضر، فاسأل طبیبكإذا كانت لدیك أي أسئلة إضافیة تتعلق باس
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 . الآثار الجانبیة المتوقعة٤
 

 .ة الأشخاصالرغم من أنھا لا تصیب كاف، على ا جانبیّةآثار یمكن لھذا الدواء أن یسببھو الحال مع كافة الأدویة، كما 
 

 .طات"واحتیا "تحذیراتقسم إن الأثر الجانبي الأكثر حدوثاً ھو نقص السكر في الدم. للاطلاع على الأعراض والعلامات راجع 
 .الوعي أو ربما الإغماء، فقدان شدید نعُاس تطور إلى، فقد تإذا تركت ھذه الأعراض دون علاج

 ل على إسعافللحصو إذا كانت نوبة نقص سكر الدم شدیدة وطویلة، حتى ولو تمت السیطرة المؤقتة علیھا بتناول السكر، فیجب السعي
 طبي فوري.

 
 كبدیةّالضطرابات الا
 یجبعراض الأ ھذهب صبتأ. فإذا والعینین تي تؤديّ إلى اصفرار الجلدالالوظیفة الكبدیّة  ن خللكرت التقاریر حدوث حالات متفرقة مذ

 .كعلاج قافإیان یجب إذا ك طبیبكر تناول العلاج. سیقرّ الأعراض بمجرّد التوقفّ عن  فوراً. وبشكل عام تختفي ھذهطبیبك  أن تراجع
 

 جلدیةّالضطرابات الا
ثل ي الأنسجة مفم سریع والوذمة الوعائیة (تورّ  الشرى، الإحمرار، الحكّة، ة، مثل الطفحالجلدیّ تفاعلات ذكرت التقاریر حدوث بعض ال

 .اللسان أو البلعوم مما قد یسبب صعوبة التنفس)الفم، الجفنین، الوجھ، الشفتین، 
 ل فقاعات واسعة الانتشار أو إلى تقشّر الجلد.شكّ إلى تیتطور الطفح الجلدي قد 

أعراض  دأ معتب): DRESSور علامات التفاعلات الجلدیة التحسسیة الشدیدة (متلازمة عن ظھ تم الإبلاغفي حالات استثنائیة، 
 درجة حرارة مرتفعة.وطفح منتشر  متبوعاً بـطفح على الوجھ ومشابھة للانفلونزا 

 
 دمویةّالضطرابات الا

حوب، شالؤدي إلى ی) مما قد اءلبیضا والكریات اءالحمرالصفیحات، والكریات مثل الدم ( عدد خلایافي تناقص ذكرت التقاریر حدوث 
 لاج.الع ناولت التوقفّ عن عندعادة تختفي ھذه الأعراض ومدة النزف، التكدمّ، ألم البلعوم وارتفاع درجة الحرارة.  ازدیاد

 
 ھضمیةّالضطرابات الإ

معدلّة  أقراص ،ملجم ٦۰ تیمدیا اوب عند تناول تتناقص ھذه التأثیراتإمساك. الھضم، إسھال و، غثیان، قيء، عسر في البطنألم 
 .مع وجبة الطعام حسب توصیة الطبیب التحریر

 
 الاضطرابات البصریة

 م.الد سكرلات ى معدّ الطارئة علتبدلات قد تتأثر الرؤیة لدیك لفترة قصیرة وخاصة عند بدایة العلاج. ھذه التأثیرات تحدث بسبب ال
 

الدم،  ي عدد خلایالشدیدة فاالتاثیرات العكسیة التالیة: حالات من التغیرات لوحظت أما بالنسبة لمركبات السلفونیل یوریا الأخرى، فقد 
قان) مثل الیر(انخفاض في معدلّ الصودیوم في الدم، أعراض الاضطراب الكبدي الأوعیة الدمویة،  انرتحسسیة في جدلتھابات وا

 .نفردةت المعض الحالابیؤدي إلى قصور كبدي مھدد للحیاة في قد  حالات بعد إیقاف السلفونیل یوریا، إلا أنھالذي یختفي في معظم ال
 

 الإبلاغ عن التأثیرات الجانبیة
ك كما یمكن .رةالنشي ھذه لم یرد ذكرھا فممكنة  جانبیةأو الصیدلاني؛ وھذا یشمل أي آثار طبیبك، ب أصبت بأي آثار جانبیة، فاتصل إذا

مكنك الجانبیة ی لتأثیراتابالإبلاغ عن  .الإسفل م الإبلاغ الوطني المشار إلیھ فيظاطریق نالجانبیة مباشرة عن  التأثیراتالإبلاغ عن 
 توفیر مزید من المعلومات عن سلامة ھذا الدواء.على المساعدة 

 

 
 
 
 

 المركز الوطني للتیقظ و السلامة الدوائیة
 +966-11-205-7662فاكس: 

 
 +966-11-20382222ف: للإتصال بالادارة التنفیذیة للتیقظ و إدارة الأزمات: ھات

 2334-2354-2317-2356-2353-2340تحویلة:
 8002490000.    الھاتف المجاني: 

 npc.drug@sfda.gov.sa.    البرید الالكتروني: 
 www.sfda.gov.sa/npc.    الموقع الالكتروني: 
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 معدلّة التحریر أقراص ،لجمم ٦۰ دیا اوبتیم. كیفیة حفظ ٥
 

 ھم.متناول أیدیمرأى الأطفال وبعیدا عن احتفظ بالدواء 
 

ریخ انتھاء الصلاحیة ھو تا .EXPبعد  وعلى الشریط البلاستیكي انقضاء تاریخ الصلاحیة المبینّ على العلبةبعد  ھذا الدواءلا تستعمل 
 آخر یوم من الشھر المذكور.

 
 ائي أي شروط خاصة لحفظھ.لا یتطلب ھذا المستحضر الدو

 
لم تعد لتي لأدویة اعن طریقة التخلص من االصیدلاني امة المنزل.  اسأل تخلص من الأدویة في میاه المجاري العامة أو مع قملا ت

 على حمایة البیئة.ھذه الإجراءات تساعد  تستعملھا.
 

 أخرى معلومات محتویات العبوة و. ٦
 

 :معدلّة التحریر أقراص ،جممل ٦۰ دیا اوبتیمركب یت من ماذا
 .غلیكلازایدالمادة الفعالة ھي 

 .غلیكلازایدمن  ملجم ٦۰التحریر على  معدل قرصحتوي كل ی
 ة.ة اللامائیّ غروانیّ المواد الأخرى ھي: سكر الحلیب أحادي الماء، مالتودكسترین، ھیبروملّوز، ستیارات المغنیزیوم، السیلیكا ال

 
 وما ھي محتویات العبوة؟ معدلّة التحریر أقراص ،مملج ٦۰ دیا اوبتیمكیف یبدو 

یم، منقوش على ملم، قابل للتقس 7ملم وعرضھ  15ملجم عبارة عن قرص أبیض بشكل طولي معدل التحریر، طولھ  60دیا اوبتیم إن 
 . صقر 30 علب كرتونیة تحتوي على داخلیتوفر ھذا الدواء في شرائط بلاستیكیة قاسیة . "DIA 60 كلا الوجھین

 
 لترخیص التسویق المالكةالجھة 

 شركة أجا للصناعات الدوائیة المحدودة
55414، مدینة حائل الصناعیة، حائل  6979مبنى رقم   

 المملكة العربیة السعودیة
 

 :المصنعةة الجھ
 مخترات سیرفییھ الصناعیة

جیدي 45520شارع ساران،  905  
 فرنسا

 
 2019/03:  تمت آخر مراجعة لھذه النَّشرة في

 
 

 إن ھذا الدواء
 

 الدواء مستحضر یؤثر على صحتك و استھلاكھ خلافاً للتعلیمات یعرضك للخطر.
 اتبع بدقة وصفة و طریقة الاستعمال المنصوص علیھا و تعلیمات الصیدلي الذي صرفھا لك.

 إن الطبیب و الصیدلي ھما الخبیرین في الدواء و بنفعھ و ضرره.
 ك من تلقاء نفسك.لا تقطع مدة العلاج المحددة ل

 لا تكرر صرف الدواء بدون استشارة الطبیب.
 لا تترك الأدویة في متناول ایدي الأطفال

 
 مجلس وزراء الصحة العرب   

 اتحاد الصیادلة العرب
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